SPORTON LAB.

FCC RF Test Report

Report No. : FR420701G

11BE4AOMIMO_Ant5_6685

Spectrum A

Ref Level 10.00 dBm Offset 16.03 dB Mode Sweep
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Spectrum Emission Mask Standard: None

Peak Power -4.25 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-100.000 MHz -67.320 MHz 500,000 kHz 6.59867 GHz -58.54 dBm -54.29 dB -14.29 dB
-67.320 MHz -44,880 MHz | 500,000 kHz 6.61773 GHz -59.00 dBm -54.74 dB -14.77 dB
44,880 MHz -23.440 MHz | 500,000 kHz 6.66147 GHz -40.01 dBm -35.75 dB -15.72 dB
-23.440MHz | -22.440MHz | 500,000 kHz | 6.66157 GHz -39.73 dBm | -35.48dB -15.68dB
22,440 MHz 23,440 MHz | 500.000 kHz 6.70843 GHz -39.37 dBm -35.12dB -15.32 dB
23.440 MHz 44,880 MHz | 500.000 kHz 6.70845 GHz -39.26 dBm -35.01dB -15.00 dB
44,880 MHz 67,320 MHz | 500,000 kHz 6.75229 GHz -58.61 dém -54.36 dB -14.37 db
67.320 MHz 100,000 MHz = 500.000 kHz 6.77055 GHz -58.44 dBm -54.18 dB -14.18 dB
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Ref Level 10.00 dBm  Offset 15.89 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -5.07 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-100.000 MHz -67.800 MHz 500,000 kHz 6.61681 GHz -58.53 dBm -53.46 dB -13.47 dB
-67.800 MHz -45.200 MHz 500,000 kHz 6.61743 GHz -58.62 dBm -53.55 dB -13.68.dB |
-45.200 MHz -23.600 MHz 500,000 kHz 6.66139 GHz -40.92 dBm [ B |
-23.600 MHz | -22.600 MHz | 500.000 kHz | 6.66141 GHz -40.90 dBm |
22,600 MHz 23,600 MHz | 500.000 kHz 6.70859 GHz -39.39 dBm
23.600 MHz 45.200 MHz | 500.000 kHz 6.70865 GHz -39.51 dBm
45.200 MHz 67,800 MHz | 500,000 kHz 6.75279 GHz -58.38 dém
67.800 MHz 100,000 MHz = 500.000 kHz 6.75371 GHz -58.30 dBm
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Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: IHDT56AQ7
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sarans. FCC RF Test Report Report No. : FR420701G

11BE4AOMIMO_Ant5_6845

Spectrum A

Ref Level 10.00 dBm Offset 16.11 dB Mode Sweep
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Spectrum Emission Mask Standard: None

Peak Power -4.08 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-100.000 MHz -66.000 MHz 500,000 kHz 6.77671 GHz -57.93 dBm -53.85 dB -13.85dB |
-66.000 MHz -44,000 MHz 500,000 kHz 6.77901 GHz -58.22 dBm -54.14 dB -14.15 dB
44,000 MHz -23.000 MHz 500,000 kHz 6.82197 GHz -37.62 dBm -33.54 dB -13.53 dB
-23.000 MHz | -22.000 MHz | 500.000 kHz | 6.82201 GHz -37.80 dBm | -33.72dB | -13.92dB
22,000 MHz 23,000 MHz | 500.000 kHz 6.86799 GHz -37.64 dBm -33.56dB -13.76 dB
23.000 MHz 44,000 MHz | 500.000 kHz 6.86805 GHz -37.55 d&m -33.47 dB -1345 dB
44,000 MHz 66,000 MHz | 500.000 kHz 6.91099 GHz -58.13 dém -54.05 dB -14.06 dB
66.000 MHz 100,000 MHz = 500.000 kHz 6.91445 GHz -57.92 dém -53.84 dB -13.84 dB
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Spectrum o
Ref Level 10.00 dBm Offset 16.37 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -4.42 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-100.000 MHz -67.200 MHz | 500.000 kHz 6.77547 GHz -56.79 dem -52.37 dB -12.37 dB
-67.200 MHz -44.800 MHz | 500.000 kHz 6.77809 GHz -56.74 dem 52.31dB -12.47 dB
-44.800 MHz -23.400 MHz | 500.000 kHz 6.82151 GHz -37.98 dBm -33.55dB -13.52 dB
23.400MHz | -22.400MHz | 500,000 kHz | 6.82161 GHz -38.20dBm | -33.77dB -13.97 dB
22,400 MHz 23,400 MHz | 500.000 kHz 6.86839 GHz -37.36 dBm -32.94 dB -13.14 dB
23.400 MHz 44,800 MHz | 500.000 kHz 6.86841 GHz -37.25 d8m -32.82dB -12.82 db
44,800 MHz 67,200 MHz | 500,000 kHz 6.91219 GHz -57.50 dém -52.08 dB -13.00 dB
67.200 MHz 100,000 MHz = 500.000 kHz 6.91367 GHz -57.30 dém -52.88 dB -12.88 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR420701G

11BE4AOMIMO_Ant5_6885
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Spectrum Emission Mask

Peak Power -4.05 dBm

Standard: None
RBW 500.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-100.000 MHz 67,560 MHz | 500.000 kHz 6.81351 GHz -57.44 dém -53.39 dB -13.39 dB
-67.560 MHz -45,040 MHz | 500.000 kHz 6.81753 GHz -57.68 dBm -53.63 dB -13.68 dB |
45,040 MHz 23,520 MHz | 500.000 kHz 6.86147 GHz -40.03 dBm -35.99 dB -15.98 dB
23520 MHz | -22.520 MHz | 500.000 kHz | 6.86149 GHz -40.05d8m | -36.00dB | -16.21dB
22.520 MHz 23,520 MHz | 500.000 kHz 6.90851 GHz -39.43 dBm -35.39dB -15.50 dB
23.520 MHz 45.040 MHz | 500.000 kHz 6.90855 GHz -39.12 dBm -35.07 dB -15.06 dB
45.040 MHz 67.560 MHz | 500,000 kHz 6.95253 GHz -57.68 dém 52.63 dB -13.65 dB
67.560 MHz 100,000 MHz = 500.000 kHz 6.95373 GHz -57.41 dém -53.37 dB -13.37 dB
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Spectrum Emission Mask

Standard: None

Peak Power -4.54 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-100.000 MHz -67.440 MHz 500,000 kHz 6.81581 GHz -57.53 dém -52.99 dB -12.99 dB
-67.440 MHz -44.960 MHz | 500,000 kHz 6.81757 GHz -57.80 deém -53.26 dB -13.27 dB
-44.960 MH2 -23.480 MHz | 500.000 kHz 6.86149 GHz -39.47 dBm B -14.92 dB
23480 MHz | -22.480MHz | 500.000 kHz | 6.86153 GHz -39.41 dBm | B -15.07dB
22,480 MHz 23,480 MHz | 500.000 kHz 6.90847 GHz -39.96 dBm -15.62 dB
23.480 MHz 44,960 MHz | 500.000 kHz 6.90849 GHz -39.90 dBm -15.36 dB
44.960 MHz 67.440 MHz | 500.000 kHz 6.95231 GHz -57.76 dém -13.20 dB
67.440 MHz 100,000 MHz = 500.000 kHz 6.95247 GHz -57.62 dBm -13.08 dB
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Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: IHDT56AQ7
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SPORTON LAB.

FCC RF Test Report

Report No. : FR420701G

11BE4AOMIMO_Ant5_6925

Spectrum A
Ref Level 10.00 dBm Offset 16.60 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -4.06 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-100.000 MHz -66.360 MHz 500,000 kHz 6.85773 GHz -57.80 dBm 53.75dB -13.75dB
-66.360 MHz -44,240 MHz | 500,000 kHz 6.85873 GHz -58.05 dBm -54.00 dB -14.04 dB
44,240 MHz -23.120 MHz | 500,000 kHz 6.90185 GHz -38.24 dBm -34.18 dB -14.17 dB
-23.120MHz | -22.120MHz | 500.000 kHz | 6.90189 GHz -38.52 dBm | 3446 B -14.66 dB
22,120 MHz 23,120 MHz | 500.000 kHz 6.94811 GHz -37.96 dBm -3351dB -14.11dB
23.120 MHz 44,240 MHz | 500.000 kHz 6.94813 GHz -38.01 dBm -3395dB -13.95 dB
44,240 MHz 66,360 MHz | 500,000 kHz 6.99135 GHz -57.72 dgm -53.66 dB -13.67 db
66.360 MHz 100,000 MHz = 500.000 kHz 6.99273 GHz -57.46 dBm -52.40 dB -13.40 dB
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Spectrum Emission Mask Standard: None
Peak Power -4.68 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-100.000 MHz -67.080 MHz 500,000 kHz 6.85615 GHz -55.25 dBm -50.57 dB
-67.080 MHz -44,720 MHz | 500,000 kHz 6.85827 GHz -55.15 dBm -50.47 dB
44,720 MHz -23.360 MHz 500,000 kHz 6.90157 GHz -37.73 dBm -33.05 dB K
-23.360 MHz | -22.360 MHz | 500,000 kHz | 6.90165 GHz -37.71 dBm | -33.02dB | k
22,360 MHz 23,360 MHz | 500.000 kHz 6.94835 GHz -39.08 dBm -34.40 dB L
23.360 MHz 44,720 MHz | 500.000 kHz 6.94839 GHz -38.86 dBm -34.18 dB .
44,720 MHz 67.080 MHz | 500,000 kHz 6.99157 GHz -55.38 dém -50.70 dB E
67.080 MHz 100,000 MHz = 500.000 kHz 6.99217 GHz -54.50 dBm -40.82 dB E
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Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
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sarans. FCC RF Test Report Report No. : FR420701G

11BE4AOMIMO_Ant5_6965

Spectrum A

Ref Level 10.00 dBm  Offset 16.27 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -4.14 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-100.000 MHz -67.680 MHz 500,000 kHz 6.89501 GHz -58.09 dBm -53.95 dB -13.95 dB
-67.680 MHz -45.120 MHz | 500,000 kHz 6.89735 GHz -58.39 dBm -54.25 dB -14.27 dB
-45.120 MHz -23.560 MHz 500,000 kHz 6.94141 GHz -40.10 dBm -35.96 dB -15.95 dB
-23.560 MHz | -22.560 MHz | 500.000 kHz | 6.94145 GHz -40.54 dBm | -36.30dB -16.59dB
22.560 MHz 23,560 MHz | 500.000 kHz 6.98855 GHz -39.45 dBm -35.31dB -1551 dB
23.560 MHz 45,120 MHz | 500.000 kHz 6.98857 GHz -37.23 d8m -33.09dB -13.08 dB
45.120 MHz 67,680 MHz | 500,000 kHz 7.03257 GHz -57.34 dém -53.20 dB -13.26 dB
67.680 MHz 100,000 MHz = 500.000 kHz 7.03311 GHz -57.29 dém -53.15 dB -13.15dB
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Ref Level 10.00 dBm Offset 16.34 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PAES
0 dBf==28
-10 dBm I‘ " ! ‘I
-20 dBm I‘ ‘I
T T
-30 dBm —= —
o
-40 dBm
-50 dBm
=SB
-70 dBm
-80 dBm
CF 6.965 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.70 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-100.000 MHz -67.200 MHz | 500.000 kHz 6.89733 GHz -57.91 dém -53.21dB -13.21dB
-67.200 MHz -44.800 MHz | 500.000 kHz 6.89807 GHz -58.04 dem -53.34 dB -13.48 dB
-44.800 MHz -23.400 MHz | 500.000 kHz 6.94155 GHz -40.21 dBm -35.50 db -15.49 dB
23.400MHz | -22.400MHz | 500,000 kHz | 6.94161 GHz -40.33dBm | -35.62dB -15.82dB
22,400 MHz 23,400 MHz | 500.000 kHz 6.98839 GHz -39.00 dBm -34.30 dB -14.50 dB
23.400 MHz 44,800 MHz | 500.000 kHz 6.98841 GHz -37.35 dBm -32.65dB -12.64 dB
44,800 MHz 67,200 MHz | 500,000 kHz 7.03189 GHz -58.85 dém 54.14 dB -14.31 dB
67.200 MHz 100,000 MHz = 500.000 kHz 7.03267 GHz -58.77 dém -54.07 dB -14.07 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR420701G

11BE4AOMIMO_Ant5_7085

Spectrum A
Ref Level 10.00 dBm Offset 16.290 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -4.17 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-100.000 MHz -67.320 MHz 500,000 kHz 7.01625 GHz -59.80 dBm -55.63 dB -15.63 dB
-67.320 MHz -44,880 MHz | 500,000 kHz 7.01769 GHz -59.75 dBm -55.58 dB -15.58 dB |
44,880 MHz -23.440 MHz | 500,000 kHz 7.06151 GHz -39.07 dBm -34.90 dB -14.88 dB |
-23.440MHz | -22.440MHz | 500,000 kHz | 7.06157 GHz -39.04 dBm | -34.87dB  -15.07 dB
22,440 MHz 23,440 MHz | 500.000 kHz 7.10843 GHz -38.55 dBm -34.38 dB -14.58 dB
23.440 MHz 44,880 MHz | 500.000 kHz 7.10851 GHz -38.43 dBm -34.25dB -14.23 dB
44,880 MHz 67,320 MHz | 500,000 kHz 7.15213 GHz -58.82 dém -54.65 dB -14.75 dB
67.320 MHz 100,000 MHz = 500.000 kHz 7.15327 GHz -58.57 dgm -54.40 dB -14.40 dB
7 -—
JL
Date L2024 19:09:38

11BE4OMIMO_Ant4_7085

Spectrum o
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Spectrum Emission Mask Standard: None
Peak Power -4.34 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-100.000 MHz -67.080 MHz 500,000 kHz 7.01635 GHz -58.07 dBm 53.73dB -13.73dB
-67.080 MHz -44,720 MHz | 500,000 kHz 7.01795 GHz -58.06 dBm 53.72dB -13.74 dB
44,720 MHz -23.360 MHz 500,000 kHz 7.06159 GHz -39.62 dBm -35.20 dB -15.27 dB
-23.360 MHz | -22.360 MHz | 500,000 kHz | 7.06165 GHz -39.55 dBm | -35.21dB -1541dB
22,360 MHz 23,360 MHz | 500.000 kHz 7.1083S GHz -39.92 dBm -35.59dB -15.79 dB
23.360 MHz 44,720 MHz | 500.000 kHz 7.10839 GHz -39.65 dBm -35.31dB -15.30 dB
44,720 MHz 67.080 MHz | 500,000 kHz 7.15205 GHz -58.74 dgm 54.41 dB -14.42 db
67.080 MHz 100,000 MHz = 500.000 kHz 7.15339 GHz -58.45 dBm -54.12 dB -14.12 dB
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Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: IHDT56AQ7
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SPORTON LAB.

FCC RF Test Report

Report No. : FR420701G

11BESOMIMO_Ant5_5985
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Ref Level 10.00 dBm  Offset 15.22 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -1.92 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -136.320 MHz 1.000 MHz 5.84862 GHz -54.98 dBm -53.06 dB -13.06 dB
-136,320 MHz -90,880 MHz 1.000 MHz 5.84870 GHz -55.10 dBm -53.18 dB -13.19.dB
-90,880 MHz 46,440 MHz 1.000 MHz 5.93850 GHz -39.09 dBm -37.17 dB -17.15dB
46,440 MHz | -45.440MHz | 1.000 MHz | 5.93858 GHz -39.48 dBm | -37.56.dB | 96 dB
45.440 MHz 46.440 MHz 1.000 MHz 6.03142 GHz -38.31 dBm -36.39 dB .
46.440 MHz 90.880 MHz 1.000 MHz 6.06726 GHz -44.22 dBm -42.30 dB E
90.880 MHz 136,320 MHz 1.000 MHz 6.12098 GHz -54.84 dém -52.92 dB A
136,320 MHz 200.000 MHz 1.000 MHz 6.12158 GHz -54.91 dBm -52.99 dB K
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Spectrum Emission Mask Standard: None
Peak Power -1.80 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -131,760 MHz 1.000 MHz 5.84974 GHz -54.89 dBm -53.10dB -13.10dB
-131.760 MHz -87.840 MHz 1.000 MHz 5.85326 GHz -54.99 dBm -53.19.dB -13.19.dB
-87.840 MHz 44,920 MHz 1.000 MHz 5.94006 GHz -38.08 dBm -36.29 dB -16.28 dB |
44,920 MHz | -43.920MHz | 1.000 MHz | 5.94010 GHz -38.63 dBm | -36.84dB | -17.24dB
43.920 MHz 44.920 MHz 1.000 MHz 6.02990 GHz -38.31 dBm -36.51dB -16.91 dB
44.920 MHz 87.840 MHz 1.000 MHz 6.02998 GHz -37.78 dBm -35.98 dB -15.97 db
87.840 MHz 131.760 MHz 1.000 MHz 6.11658 GHz -55.24 dgm 53.44 dB -13.49 dB
131.760 MHz 200.000 MHz 1.000 MHz 6.11742 GHz -55.27 dém -53.47 dB -13.47 dB
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Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: IHDT56AQ7
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SPORTON LAB.

FCC RF Test Report

Report No. : FR420701G

11BESOMIMO_Ant5_6145

Spectrum A
Ref Level 10.00 dBm Offset 15.73 dB Mode Sweep
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[® 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -2.22 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -132,720 MHz 1.000 MHz 6.00758 GHz -54.65 dBm 5242 dB -12.42dB
-132,720 MHz -88.,480 MHz 1.000 MHz 6.01230 GHz -54.71 dBm -52.49 dB -12.49 dB
-88.480 MHz -45.240 MHz 1.000 MHz 6.09946 GHz -38.09 dBm -35.86 dB -15.81 dB
45240 MHz | -44.240MHz | 1.000 MHz | 6.09978 GHz -38.67 dBm | -36.44 dB | 84.dB
44.240 MHz 45.240 MHz 1.000 MHz 6.19022 GHz -38.32 dBm -36.09 dB 4
45.240 MHz 98,480 MHz 1.000 MHz 6.19045 GHz -38.19 d&m -35.97 dB E
988,480 MHz 132,720 MHz 1.000 MHz 6.27750 GHz -55.52 dém -53.30 dB :
132,720 MHz 200.000 MHz 1.000 MHz 6.27814 GHz -55.52 dBm -52.30 dB E
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Spectrum Emission Mask Standard: None
Peak Power -2.72 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -133,680 MHz 1.000 MHz 6.01118 GHz -56.12 dBm -53.41dB -13.41dB
-133.680 MHz -89.120 MHz 1.000 MHz 6.01158 GHz -56.35 dBm -53.63 dB -13.70 dB
-89.120 MHz -45.560 MHz 1.000 MHz 6.09930 GHz -39.98 dBm -37.26 dB -17.24dB
-45.560 MHz | -44.560 MHz | 1.000 MHz | 6.09946 GHz -40.35 dBm | -37.64dB  -18.04dB
44.560 MHz 45.560 MHz 1.000 MHz 6.19054 GHz -40.06 dBm -37.34 dB -17.74 dB
45.560 MHz 89,120 MHz 1.000 MHz 6.19062 GHz -39.97 dBm -37.26 dB -17.25dB
89,120 MHz 133.680 MHz 1.000 MHz 6.27866 GHz -56.49 dgm 53.77 dB -13.78 dB
133.680 MHz 200.000 MHz 1.000 MHz 6.27926 GHz -56.45 dBm 52.73 dB -13.73 dB
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Sporton International Inc. (Kunshan)
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SPORTON LAB.

FCC RF Test Report

Report No. : FR420701G

11BES8OMIMO_Ant5_6385

Spectrum

(=)

Ref Level 10.00 dBm Offset 16.02 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PARS
0 dBf==28:
-10 dBém ‘l l{
-20 dBm /_’__A = |
-30 dBm
L~ T
-40 dBm — \‘\\
-50 dBm
-60 dBm
-70 dBm
-80 dBm
CF 6.385 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -1.97 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -133.440 MHz 1.000 MHz 6.25142 GHz -54.57 dBm -52.60 dB -12.60dB |
-133.440 MHz -88.960 MHz 1.000 MHz 6.25166 GHz -54.65 dBm -52.68 dB -12.71dB
-88.960 MHz 45,480 MHz 1.000 MHz 6.33950 GHz -38.08 dBm -36.11 dB -16.11 dB
-45.480 MHz | -44.480MHz | 1.000 MHz | 6.33954 GHz -38.16 dém | -36.19dB  -16.59 dB
44.480 MHz 45.480 MHz 1.000 MHz 6.43046 GHz -38.69 dBm -36.72 dB -17.12 dB
45.480 MHz 98.960 MHz 1.000 MHz 6.43058 GHz -38.88 dBm -36.91dB -16.80 dB
988.960 MHz 133,440 MHz 1.000 MHz 6.51826 GHz -55.97 dém -54.00 dB -14.04 db
133,440 MHz 200.000 MHz 1.000 MHz 6.51882 GHz -55.97 dém -54.00 dB -14.00 dB
7
I )
Date 19:30:18

11BESOMIMO_Ant4_6385

Spectrum

Ref Level 10.00 dBm
Count 100/100

Offset 15.91 d8

Mode Sweep

@ 1Rm View

Limit ¢heck

0 dBf<2e:

-10 dBm

-20 dBm

i

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 6.385 GHz

10001 pts Span 400.0 MHz

Spectrum Emission Mask

Peak Power -2.33 dBm

Standard: None
RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -133.200 MHz 1.000 MHz 6.22362 GHz -54.97 dém -52.63 dB -12.63 dB
-133,200 MHz -88,800 MHz 1.000 MHz 6.25190 GHz -55.07 dem -52.73 dB -12.76 dB
-88.800 MHz 45,400 MHz 1.000 MHz 6.33950 GHz -39.74 dBm -37.41 dB -17.39 dB
45400 MHz | -44.400 MHz | 1.000 MHz | 6.33962 GHz -39.79d8m | -37.46dB | -17.96 dB
44.400 MHz 45.400 MHz 1.000 MHz 6.43038 GHz -39.51 dBm -37.17 dB -17.57 db
45.400 MHz 98.800 MHz 1.000 MHz 6.43078 GHz -39.60 dBm -37.27 dB -17.20 dB
98.800 MHz 133.200 MHz 1.000 MHz 6.51810 GHz -55.02 dém -52.68 dB -12.71 dB
133.200 MHz 200.000 MHz 1.000 MHz 6.52170 GHz -55.08 dém -52.74 dB -12.74 dB
™
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Dats 13:31:086

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
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SPORTON LAB.

FCC RF Test Report

Report No. : FR420701G

11BES8OMIMO_Ant5_6465

Spectrum A
Ref Level 10.00 dBm  Offset 16.18 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit heck PARS
0 dBf==28: | |
-10 dBém ‘ ‘
-20 dBm
" e
-30 dBm
B \ N
40.d
-50 dBm
-60 dBm
-70 dBm
-80 dBm
CF 6.465 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -1.04 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -133.200 MHz 1.000 MHz 6.33062 GHz -53.92 dBm -52.88 dB -12.88 dB |
-133,200 MHz -88,800 MHz 1.000 MHz 6.33182 GHz -54.02 dBm -52.99 dB -12.99 dB
-88,800 MHz 45,400 MHz 1.000 MHz 6.41946 GHz -36.86 dBm -35.82 dB -15.80dB |
45400 MHz | -44.400MHz | 1.000 MHz | 6.41962 GHz -37.27 dBm | -36.23dB -16.63dB
44.400 MHz 45.400 MHz 1.000 MHz 6.51038 GHz -38.23 dBm -37.20 dB -17.60 dB
45.400 MHz 98.800 MHz 1.000 MHz 6.51042 GHz -37.62 dBm -36.59 dB -16.58 dB
98.800 MHz 133.200 MHz 1.000 MHz 6.59818 GHz -55.08 dém -54.05 dB -14.05 dB
133.200 MHz 200.000 MHz 1.000 MHz 6.50930 GHz -54.94 dgm -52.91 dB -13.91 dB
7
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Date 19:33:16

11BESOMIMO_Ant4_6465

Spectrum

Ref Level 10.00 dBm  Offset 16.18 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PARS
0 dBf==28: -
-10 dBém ; %
-20 dBm I — \.\
-30 dBm
L -
-40 dBm _'_//
-50 dBm
-60 dBm
-70 dBm
-80 dBm
CF 6.465 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -1.83 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -132,720 MHz 1.000 MHz 6.33066 GHz -55.07 dBm 53.24dB -13.24 dB
-132,720 MHz -88.,480 MHz 1.000 MHz 6.33302 GHz -54.98 dBm -53.14 dB -13.34 dB
-88.480 MHz -45.240 MHz 1.000 MHz 6.41966 GHz -38.36 dBm [ -16.50dB |
45240 MHz | -44.240MHz | 1.000 MHz | 6.41978 GHz -38.62 dBm | B -17.39dB
44.240 MHz 45.240 MHz 1.000 MHz 6.51022 GHz -36.92 dBm -15.48 dB
45.240 MHz 98,480 MHz 1.000 MHz 6.51026 GHz -36.83 dBm -14.99 dB
988,480 MHz 132,720 MHz 1.000 MHz 6.59758 GHz -53.96 dBm -12.17 dB
132,720 MHz 200.000 MHz 1.000 MHz 6.59810 GHz -53.97 dém -12.13 dB
7
I )
Date 19:34:03

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
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SPORTON LAB.

FCC RF Test Report

Report No. : FR420701G

11BESOMIMO_Ant5_6545

Spectrum A
Ref Level 10.00 dBm Offset 16.13 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit heck PARS
0 dBf=26
-10 dBém J’ lt
-20 dBm
30 de / —
B " /
L~ -~
=40 d
-50 dBm \\
-60 dBm
-70 dBm
-80 dBm
CF 6.545 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -1.28 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -133.440 MHz 1.000 MHz 6.41118 GHz -54.12 dBm -52.85 dB -12.85dB |
-133.440 MHz -88.960 MHz 1.000 MHz 6.41174 GHz -54.20 dBm -52.93 dB -12.98 dB
-88.960 MHz 45,480 MHz 1.000 MHz 6.49950 GHz -37.98 dBm -36.71 dB -16.70 dB
-45.480 MHz | -44.480MHz | 1.000 MHz | 6.49954 GHz -38.07 dBm | -36.79dB  -17.19dB
44.480 MHz 45.480 MHz 1.000 MHz 6.59046 GHz -38.58 dBm -37.30 dB -17.70 dB
45.480 MHz 98.960 MHz 1.000 MHz 6.59058 GHz -38.51 dBm -37.23dB -17.22 dB
988.960 MHz 133,440 MHz 1.000 MHz 6.67830 GHz -55.35 dém -54.07 dB -14.11dB
133,440 MHz 200.000 MHz 1.000 MHz 6.67870 GHz -54.99 dBm -53.72 dB -13.72 dB
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11BESOMIMO_Ant4_6545

Spectrum o
Ref Level 10.00 dBm Offset 16.04 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PARS
0 dBf==28:
-10 dBém ‘l |‘
-20 dBm /_/ "\1_\
-30 dBm
" T
-40 dBm
-50 dBm
-60 dBm
-70 dBm
-80 dBm
CF 6.545 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -1.92 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -133.200 MHz 1.000 MHz 6.41150 GHz -54.47 dBm -52.55 dB -1255dB |
-133,200 MHz -88,800 MHz 1.000 MHz 6.41182 GHz -54.57 dBm -52.65 dB -12.66 dB |
-88,800 MHz 45,400 MHz 1.000 MHz 6.47106 GHz -41.33 dBm [ B
45400 MHz | -44.400MHz | 1.000 MHz | 6.49962 GHz -36.95 dBm | [ B
44.400 MHz 45.400 MHz 1.000 MHz 6.59038 GHz -37.80 dBm
45.400 MHz 98.800 MHz 1.000 MHz 6.59042 GHz -37.51 dBm
98.800 MHz 133.200 MHz 1.000 MHz 6.67802 GHz -54.69 dBm
133.200 MHz 200.000 MHz 1.000 MHz 6.67882 GHz -54.81 dém
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Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: IHDT56AQ7
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SPORTON LAB.

FCC RF Test Report

Report No. : FR420701G

11BES8OMIMO_Ant5_6625

Spectrum

(=)

Ref Level 10.00 dBm
Count 100/100

Offset 15.95 d8

Mode Sweep

@ 1Rm View

Limit
0 dBf==28:

heck

-10 dBm

-20 dBm

-30 dBm

—40.d

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 6.625 GHz

10001 pts

Span 400.0 MHz

Range Low |

Spectrum Emission Mask
Peak Power -0.98 dBm

Range Up |

Standard: None

RBW 1.000 MHz

RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -135.600 MHz 1.000 MHz 6.48934 GHz -53.96 dém -52.98 dB -12.98 dB
-135,600 MHz -90.400 MHz 1.000 MHz 6.48970 GHz -54.17 dem -53.19 dB -13.27 dB
-90.400 MHz 46,200 MHz 1.000 MHz 6.57846 GHz -38.77 dBm -37.79 dB -17.73 dB
-46.200MHz | -45.200 MHz | 1.000 MHz | 6.57882 GHz -39.37 d8m | -38.39dB | 79 dB
45.200 MHz 46.200 MHz 1.000 MHz 6.67118 GHz -39.23 dBm -38.25dB [
46.200 MHz 90.400 MHz 1.000 MHz 6.67142 GHz -38.95 dBm -37.97 dB E
90.400 MHz 135.600 MHz 1.000 MHz 6.76054 GHz -54.82 dém -53.84 dB E
135.600 MHz 200.000 MHz 1.000 MHz 6.76202 GHz -54.81 dém -52.83 dB E
™
| ) (T
Dats 2024 19:40:04

11BESOMIMO_Ant4_6625

Spectrum o
Ref Level 10.00 dBm Offset 15.71 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit heck PARS
0 dBf==28:
-10 dBm . :
-20 dBm /_/ = ]
-30 dBm
-40 dAm el N —
-50 dBm
-60 dBm
-70 dBm
-80 dBm
CF 6.625 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -1.88 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -132,240 MHz 1.000 MHz 6.48766 GHz -55.59 dBm 53.71dB -13.71dB
-132,240 MHz -88.160 MHz 1.000 MHz 6.49278 GHz -55.77 dBm -53.89 dB -13.89 dB
-88.160 MHz -45.080 MHz 1.000 MHz 6.57962 GHz -38.55 dBm [ -16.61 dB
-45.080 MHz | -44.080MHz | 1.000 MHz | 6.57994 GHz -38.60 dBm | [ -17.12dB
44,080 MHz 45.080 MHz 1.000 MHz 6.67006 GHz -37.95 dBm -16.47 dB
45.080 MHz 98.160 MHz 1.000 MHz 6.67042 GHz -37.74 dBm -15.80 dB
988.160 MHz 132,240 MHz 1.000 MHz 6.75722 GHz -55.70 dém -13.83 dB
132.240 MHz 200.000 MHz 1.000 MHz 6.75838 GHz -55.64 dBm -13.76 dB
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Date 19:40:51

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
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SPORTON LAB.

FCC RF Test Report

Report No. : FR420701G

11BES8OMIMO_Ant5_6705

Spectrum A
Ref Level 10.00 dBm Offset 15.83 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PARS
0 dBf=26
-10 dBém ‘| |‘
-20 dBm
f—" T
-30 dBm
L~ ~
-0 F,,_-/
-50 dBm
-60 dBm
-70 dBm
-80 dBm
CF 6.705 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -0.98 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -132,960 MHz 1.000 MHz 6.56982 GHz -54.36 dBm -53.38 dB -13.38dB |
-132,960 MHz -88.640 MHz 1.000 MHz 6.57206 GHz -54.47 dBm -53.49 dB -13.49 dB
-88.640 MHz -45.320 MHz 1.000 MHz 6.65950 GHz -37.74 dBm -36.77 d -16.73 dB
-45.320MHz | -44.320MHz | 1.000 MHz | 6.65670 GHz -38.27 dBm | -37.20dB -17.69dB
44,320 MHz 45.320 MHz 1.000 MHz 6.75030 GHz -38.38 dBm -37.40 dB -17.80 dB
45.320 MHz 988.640 MHz 1.000 MHz 6.75042 GHz -38.16 dam -37.18 dB -17.16 dB
988.640 MHz 132,960 MHz 1.000 MHz 6.83758 GHz -54.63 dém -53.66 dB -13.76 dB
132.960 MHz 200.000 MHz 1.000 MHz 6.83874 GHz -54.65 dém -53.67 dB -13.67 dB
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Date L2024 19:43:06

11BESOMIMO_Ant4_6705

Spectrum

Ref Level 10.00 dBm
Count 100/100

Offset 15.74 d&

Mode Sweep

@ 1Rm View

Limit
0 dBf==28:

heck

-10 dBm

-20 dBm

-30 dBm
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-4 dRm

l l
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-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 6.705 GHz

10001 pts Span 400.0 MHz

Spectrum Emission Mask

Peak Power -1.68 dBm

Standard: None
RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -133.440 MHz 1.000 MHz 6.57122 GHz -53.06 dém -51.38 dB -11.38.dB
-133,440 MHz -88.960 MHz 1.000 MHz 6.57174 GHz -53.04 dém -51.37 dB -11.41 dB
-88.960 MHz 45,480 MHz 1.000 MHz 6.62058 GHz -39.27 dBm -37.59 dB -12.08 dB
45480 MHz | -44.480 MHz | 1.000 MHz | 6.65954 GHz -35.16 d8m | -33.48dB | -13.98.dB
44.480 MHz 45.480 MHz 1.000 MHz 6.75046 GHz -35.96 dBm -34.28 dB -14.68 dB
45.480 MHz 98.960 MHz 1.000 MHz 6.78234 GHz -41.61 dBm -39.93dB -14.07 dB
988.960 MHz 133,440 MHz 1.000 MHz 6.83842 GHz -53.08 dém -51.40 dB -1141de
133,440 MHz 200.000 MHz 1.000 MHz 6.83922 GHz -53.05 dém -51.37 dB -11.37 dB
™
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Dats 19:43:54

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
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SPORTON LAB.

FCC RF Test Report

Report No. : FR420701G

11BES8OMIMO_Ant5_6785

Spectrum A
Ref Level 10.00 dBm Offset 16.00 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PARS
0 dBf==28:
-10 dBém I‘ ‘l
-20 dBm
fe" "
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L / \ ~]
4ed ——
-50 dBm .
-60 dBm
-70 dBm
-80 dBm
CF 6.785 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -1.14 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -134.400 MHz 1.000 MHz 6.64914 GHz -55.26 dBm 54.12 dB -14.12 dB
-134,400 MHz -89.600 MHz 1.000 MHz 6.65074 GHz -55.25 dBm -54.11 dB -14.15 dB
-89.600 MHz -45.800 MHz 1.000 MHz 6.73914 GHz -38.06 dBm -36.92 d -16.91 dB
-45.800 MHz | -44.800MHz | 1.000 MHz | 6.73922 GHz -38.80 dBm | -3767dB | -18.07dB
44.800 MHz 45.800 MHz 1.000 MHz 6.83078 GHz -37.76 dBm -36.62 dB -17.02 dB
45.800 MHz 89.600 MHz 1.000 MHz 6.83086 GHz -37.36 dBm -36.22 dB -16.21 dB
89.600 MHz 134,400 MHz 1.000 MHz 6.91934 GHz -55.07 dém -53.94 dB -13.95 dB
134,400 MHz 200.000 MHz 1.000 MHz 6.92006 GHz -55.04 dém -52.90 dB -13.90 dB
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Date L2024 19:45:08

11BESOMIMO_Ant4_6785

Spectrum o
Ref Level 10.00 dBm  Offset 15.79 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PARS
0 dBf==28:
-10 dBém f %
-20 dBm
-30 dBm S ——
-40 dAm - —_-/ =
-50 dBm
—
-60 dBm
-70 dBm
-80 dBm
CF 6.785 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -1.97 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -132,960 MHz 1.000 MHz 6.65178 GHz -53.65 dBm -51.68 dB -11.68dB |
-132,960 MHz -88.640 MHz 1.000 MHz 6.65234 GHz -53.75 dBm -51.78 dB -11.86 dB |
-88.640 MHz -45.320 MHz 1.000 MHz 6.73934 GHz -38.12 dBm [ -16.08 dB
-45.320MHz | -44.320MHz | 1.000 MHz | 6.73970 GHz -38.33 dBm | B -16.76dB
44,320 MHz 45.320 MHz 1.000 MHz 6.83030 GHz -37.19 dBm -15.61 dB
45.320 MHz 988.640 MHz 1.000 MHz 6.83034 GHz -37.16 d&m -15.19 dB
988.640 MHz 132,960 MHz 1.000 MHz 6.91734 GHz -52.56 dgm -10.76 dB
132.960 MHz 200.000 MHz 1.000 MHz 6.01818 GHz -52.58 dém -10.61 dB
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Sporton International Inc. (Kunshan)
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SPORTON LAB.

FCC RF Test Report

Report No. : FR420701G

11BES8OMIMO_Ant5_6865

Spectrum A
Ref Level 10.00 dBm Offset 16.19 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PARS
0 dBf==28:
-10 dBém j 1
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e __.—"/
-50 dBm
R ——
-60 dBm
-70 dBm
-80 dBm
CF 6.865 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -1.22 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -133,680 MHz 1.000 MHz 6.73062 GHz -53.66 dBm -52.45 dB -12.45dB
-133.680 MHz -89.120 MHz 1.000 MHz 6.73146 GHz -53.80 dBm -52.58 dB -12.62 dB
-89.120 MHz -45.560 MHz 1.000 MHz 6.81938 GHz -37.68 dBm -36.66 dB -16.65dB |
-45.560 MHz | -44.560 MHz | 1.000 MHz | 6.81946 GHz -38.12 dBm | [
44.560 MHz 45.560 MHz 1.000 MHz 6.91054 GHz -34.77 dBm
45.560 MHz 89,120 MHz 1.000 MHz 6.94986 GHz -39.77 dBm
89,120 MHz 133.680 MHz 1.000 MHz 6.99782 GHz -51.20 dém
133.680 MHz 200.000 MHz 1.000 MHz 6.99918 GHz -50.15 deém
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Date L2024 19:48:47

11BESOMIMO_Ant4_6865

Spectrum

Ref Level 10.00 dBm
Count 100/100

Offset 16.21 d8

Mode Sweep

@ 1Rm View

Limit ¢heck
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~40.d

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 6.865 GHz

10001 pts Span 400.0 MHz

Spectrum Emission Mask

Peak Power -1.34 dBm

Standard: None
RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -132.240 MHz 1.000 MHz 6.73138 GHz -54.27 dém -52.93 dB -12.93 dB
-132,240 MHz -88.160 MHz 1.000 MHz 6.73330 GHz -54.31 dm -52.98 dB -13.12 dB
-88.160 MHz -45,080 MHz 1.000 MHz 6.81978 GHz -37.10 dBm -35.76 dB -15.74 dB
45080 MHz | -44.080 MHz | 1.000 MHz | 6.81994 GHz -37.38d8m | -36.04dB | -16.44 dB
44,080 MHz 45.080 MHz 1.000 MHz 6.91006 GHz -38.57 dBm -37.23dB -17.63 dB
45.080 MHz 98.160 MHz 1.000 MHz 6.91034 GHz -38.22 dBm -36.89 dB -16.84 dB
988.160 MHz 132,240 MHz 1.000 MHz 6.99714 GHz -55.49 dém -54.16 dB -14.18 dB
132.240 MHz 200.000 MHz 1.000 MHz 6.99922 GHz -55.80 dBm -54.46 dB -14.46 dB
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Dats 13:43:35

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: IHDT56AQ7

Page Number : A2-267 of A321



SPORTON LAB.

FCC RF Test Report

Report No. : FR420701G

11BESOMIMO_Ant5_6945

Spectrum A
Ref Level 10.00 dBm Offset 16.39 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit heck PARS
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-60 dBm
-70 dBm
-80 dBm
CF 6.945 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -1.25dBm RBW 1.000 MHz
Range low | Range Up RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -132,960 MHz 1.000 MHz 6.81078 GHz -53.85 dBm -52.60 dB -12.60dB |
-132,960 MHz -88.640 MHz 1.000 MHz 6.81242 GHz -53.87 dBm -52.62 dB -12.73dB
-88.640 MHz -45.320 MHz 1.000 MHz 6.85858 GHz -44.14 dBm -42.89 dB -15.30dB |
-45.320MHz | -44.320MHz | 1.000 MHz | 6.89970 GHz -37.37 dBm | -36.13dB -16.53dB
44,320 MHz 45.320 MHz 1.000 MHz 6.99030 GHz -36.60 dBm -35.35dB -15.75 dB
45.320 MHz 988.640 MHz 1.000 MHz 7.03334 GHz -41.53 dBm -40.28 dB -12.34 dB
988.640 MHz 132,960 MHz 1.000 MHz 7.04278 GHz -43.68 dém -42.43 dB -11.96 dB
132.960 MHz 200.000 MHz 1.000 MHz 7.07814 GHz -53.26 dBm -52.02 dB -12.02 dB
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11BESOMIMO_Ant4_6945

Spectrum o
Ref Level 10.00 dBm Offset 16.34 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PARS
0 dBf==28:
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-60 dBm
-70 dBm
-80 dBm
CF 6.945 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -1.83 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -131,520 MHz 1.000 MHz 6.81198 GHz -53.63 dBm -51.79 dB -11.79dB
-131,520 MHz -87.680 MHz 1.000 MHz 6.81398 GHz -53.55 dBm 51.71dB -11.85dB |
-87.680 MHz 44,840 MHz 1.000 MHz 6.89994 GHz -36.90 dBm -35.07 dB -15.03 dB
44,840 MHz | -43.840MHz | 1.000 MHz | 6.90018 GHz -37.13 dém | -35.20dB -15.69dB
43.840 MHz 44.840 MHz 1.000 MHz 6.98982 GHz -37.73 dBm -35.89dB -16.29 dB
44.840 MHz 87.680 MHz 1.000 MHz 6.99014 GHz -36.03 dBm -34.19dB -14.14 dB
87.680 MHz 131.520 MHz 1.000 MHz 7.07650 GHz -54.61 dém 52.78 dB -12.78 db
131.520 MHz 200.000 MHz 1.000 MHz 7.07750 GHz -54.54 dgm -52.71 dB -12.71 dB
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11BESOMIMO_Ant5_7025

Spectrum A
Ref Level 10.00 dBm Offset 16.54 dB Mode Sweep
Count 100/100
[® 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -0.83 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -128,640 MHz 1.000 MHz 6.89482 GHz -54.98 dBm -54.15 dB -14.15 dB
-128,640 MHz -85.760 MHz 1.000 MHz 6.89662 GHz -55.13 dBm -54.30 dB -14.37 dB
-85.760 MHz -43,880 MHz 1.000 MHz 6.98098 GHz -37.37 dBm -36.54 dB -16.51 dB
-43.880 MHz | -42.880MHz | 1.000 MHz | 6.98114 GHz -38.24 dBm | -37.41dB  -17.81dB
42.880 MHz 43.880 MHz 1.000 MHz 7.06886 GHz -34.83 dBm -34.00 dB -14.40 dB
43.880 MHz 85.760 MHz 1.000 MHz 7.06906 GHz -34.51 dBm -33.69dB -13.65 dB
85.760 MHz 128.640 MHz 1.000 MHz 7.15362 GHz -53.47 dém 52.64 dB -12.65 dB
128,640 MHz 200.000 MHz 1.000 MHz 7.15526 GHz -53.37 dém -52.54 dB -12.54 dB
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Spectrum o
Ref Level 10.00 dBm Offset 16.63 dB Mode Sweep
Count 100/100
[® 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -1.70 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -130,560 MHz 1.000 MHz 6.88954 GHz -54.38 dBm -52.68 dB -12.68dB |
-130.560 MHz -87.040 MHz 1.000 MHz 6.89494 GHz -54.41 dBm 52.71dB -12.84 dB
-87.040 MHz 44,520 MHz 1.000 MHz 6.98014 GHz -38.96 dBm -37.26 dB 20dB |
44,520 MHz | -43.520MHz | 1.000 MHz | 6.98050 GHz -39.14 dém | -37.44.dB | E
43.520 MHz 44.520 MHz 1.000 MHz 7.06950 GHz -37.04 dBm -35.34 dB .
44.520 MHz 87.040 MHz 1.000 MHz 7.06954 GHz -36.85 dBm -35.16 dB .
87.040 MHz 130.560 MHz 1.000 MHz 7.15546 GHz -54.95 dém -53.25 dB .
130.560 MHz 200.000 MHz 1.000 MHz 7.15566 GHz -54.80 dBm -53.10 dB .
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11BE160MIMO_Ant5_6025

Spectrum A
Ref Level 10.00 dBm Offset 15.63 dB Mode Sweep
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[® 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -1.41dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400.000 MHz | -265.440 MHz 2,000 MHz 5.75904 GHz -54.94 dBm -53.54 dB -13.54 dB
-265.440 MHz | -176.960 MHz 2,000 MHz 5.76024 GHz -54.87 dBm -53.46 dB -13.56 dB |
-176.960 MHz -89.480 MHz 2,000 MHz 5.93548 GHz -40.48 dBm -39.07 dB -19.07 dB
-89.480 MHz | -88.480MHz | 2.000 MHz | 5.93556 GHz -40.38 dBm | -38.97dB  -19.81dB
98,480 MHz 89.480 MHz 2.000 MHz 6.11444 GHz -39.12 dBm -37.71dB -18.55 dB
89.480 MHz 176.960 MHz 2,000 MHz 6.11460 GHz -39.34 dBm -37.93dB -17.92 db
176.960 MHz 265.440 MHz 2,000 MHz 6.20016 GHz -55.33 dém -53.92 dB -13.96 dB
265.440 MHz 400.000 MHz 2.000 MHz 6.20112 GHz -55.25 dém -53.84 dB -13.84 dB
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Spectrum Emission Mask Standard: None
Peak Power -1.25dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400,000 MHz | -259.200 MHz 2,000 MHz 5.76104 GHz -53.23 dBm -51.98 dB -11.98 dB
-259,200 MHz | -172,800 MHz 2,000 MHz 5.76584 GHz -53.37 dBm 52.12dB -12.13dB
-172,800 MHz -87.400 MHz 2,000 MHz 5.93756 GHz -36.96 dBm [ -15.71 dB
-87.400 MHz | -86.400MHz | 2.000 MHz | 5.93764 GHz -36.92 dBm | B -16.50dB
86.400 MHz 87.400 MHz 2.000 MHz 6.11236 GHz -35.83 dBm -1542 dB
87.400 MHz 172.800 MHz 2,000 MHz 6.11260 GHz -35.95 dBm -14.69 dB
172.800 MHz 259.200 MHz 2,000 MHz 6.28416 GHz -54.11 dgm -12.87 db
259.200 MHz 400.000 MHz 2.000 MHz 6.20128 GHz -53.98 dBm -12.74 dB
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11BE160MIMO_Ant5_6185

Spectrum A
Ref Level 10.00 dBm Offset 15.52 dB Mode Sweep
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[® 1Rm View
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CF 6.185 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -0.99 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400,000 MHz | -263.040 MHz 2,000 MHz 5.92144 GHz -53.49 dBm -52.50 dB -12.50dB |
-263.040 MHz | -175.360 MHz 2,000 MHz 5.92232 GHz -53.43 dBm -52.44 dB -12.49 dB
-175.360 MHz -88.680 MHz 2,000 MHz 6.09620 GHz -38.78 dBm -37.79 dB -17.78 dB
-88.680 MHz | -87.680MHz | 2.000 MHz | 6.09636 GHz -38.58 dBm | -37.50dB | -18.42dB
87.680 MHz 98.680 MHz 2.000 MHz 6.27364 GHz -39.55 dBm -38.56 dB -19.39 dB
98.680 MHz 175.360 MHz 2,000 MHz 6.27372 GHz -39.64 dBm -38.65dB -18.64 dB
175.360 MHz 263.040 MHz 2,000 MHz 6.44720 GHz -55.08 dém -54.09 dB -14.20 dB
263,040 MHz 400.000 MHz 2.000 MHz 6.45072 GHz -55.02 dém -54.03 dB -14.03 dB
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Spectrum o
Ref Level 10.00 dBm  Offset 15.65 dB Mode Sweep
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CF 6.185 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -1.04 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400,000 MHz | -259,680 MHz 2,000 MHz 5.92520 GHz -53.31 dBm -52.28 dB -12.28 dB
-259.680 MHz | -173.120 MHz 2,000 MHz 5.92552 GHz -53.43 dBm -52.39 dB -12.42 dB
-173.120 MHz -87.560 MHz 2,000 MHz 6.09740 GHz -37.49 dBm -36.46 dB -16.45 dB
-87.560 MHz | -86.560 MHz | 2.000 MHz | 6.09748 GHz -37.65 dBm | -36.61dB  -17.45dB
86.560 MHz 87.560 MHz 2.000 MHz 6.27252 GHz -36.82 dBm -35.78 dB -16.61 dB
87.560 MHz 173.120 MHz 2,000 MHz 6.27268 GHz -36.97 dBm -35.94 dB -15.92 db
173,120 MHz 259,680 MHz 2,000 MHz 6.44464 GHz -54.32 dém -53.268 dB -13.20 dB
259.680 MHz 400.000 MHz 2.000 MHz 6.44520 GHz -54.14 dgm -53.11 dB -13.11dB
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11BE160MIMO_Ant5_6345

Spectrum
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Ref Level 10.00 dBm
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Offset 15.95 d8
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CF 6.345 GHz

10001 pts Span 800.0 MHz

Spectrum Emission Mask

Peak Power -1.54 dBm

Standard: None
RBW 2.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400.000 MHz | -265.440 MHz 2.000 MHz 6.07576 GHz -50.18 dém -48.64 dB -8.64 dB
-265.440 MHz | -176.960 MHz 2.000 MHz 6.07960 GHz -50.28 dem -48.74 dB -8.75 dB
-176.960 MHz -89.480 MHz 2.000 MHz 6.25532 GHz -40.05 dBm -38.51 dB -18.50 dB |
-89.480MHz | -98.480 MHz | 2.000 MHz | 6.25556 GHz -39.95d8m | -38.41dB | -19.24 dB
98,480 MHz 89.480 MHz 2.000 MHz 6.43444 GHz -40.84 dBm -39.30 dB -20.14 dB
89.480 MHz 176.960 MHz 2,000 MHz 6.43452 GHz -40.70 dBm -39.16 dB -19.15dB
176.960 MHz 265.440 MHz 2,000 MHz 6.61032 GHz -52.96 dgm 51.42 dB -11.44 dB
265.440 MHz 400.000 MHz 2.000 MHz 6.61840 GHz -52.96 dBm -51.42 dB -11.42 dB
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Ref Level 10.00 dBm  Offset 15.92 dB Mode Sweep
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CF 6.345 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -1.67 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400,000 MHz | -261,120 MHz 2,000 MHz 6.07976 GHz -53.53 dBm -51.86 dB -11.86 dB |
-261,120 MHz | -174.080 MHz 2,000 MHz 6.08400 GHz -53.70 dBm -52.03 dB -12.04 dB
-174.080 MHz -88.040 MHz 2,000 MHz 6.25692 GHz -38.73 dBm [ -17.06 dB
-88.040MHz | -87.040MHz | 2.000 MHz | 6.25700 GHz -38.71 dBm | B -17.88dB
87.040 MHz 988.040 MHz 2.000 MHz 6.43300 GHz -37.12 dBm -16.28 dB
988.040 MHz 174.080 MHz 2,000 MHz 6.43316 GHz -37.10 d&m -15.42 dB
174,080 MHz 261,120 MHz 2,000 MHz 6.60592 GHz -53.79 dém -12.15dB
261,120 MHz 400.000 MHz 2.000 MHz 6.60760 GHz -53.56 dBm -11.89 dB
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11BE160MIMO_Ant5_6505

Spectrum A
Ref Level 10.00 dBm Offset 15.76 dB Mode Sweep
Count 100/100
[® 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -1.53 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400,000 MHz | -265.920 MHz 2,000 MHz 6.22856 GHz -52.56 dBm -51.03 dB -11.03 dB
-265.920 MHz | -177.280 MHz 2,000 MHz 6.23928 GHz -52.79 dBm -51.25dB -11.28dB |
-177.280 MHz -89.640 MHz 2,000 MHz 6.41532 GHz -41.08 dBm -39.54 dB -19.54 dB
-89.640 MHz | -88.640MHz | 2.000 MHz | 6.41540 GHz -40.83 dBm | -39.20dB  -20.13dB
988.640 MHz 89.640 MHz 2.000 MHz 6.59460 GHz -40.14 dBm -38.61dB -19.44 dB
89.640 MHz 177.280 MHz 2,000 MHz 6.59500 GHz -40.34 dBm -38.81dB -18.78 db
177.280 MHz 265.920 MHz 2,000 MHz 6.77064 GHz -53.83 dém -52.29 dB -12.33 dB
265,920 MHz 400.000 MHz 2.000 MHz 6.77560 GHz -53.69 dBm -52.15 dB -12.15 dB
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CF 6.505 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -1.75dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400,000 MHz | -259.200 MHz 2,000 MHz 6.24528 GHz -54.02 dBm -52.27 dB -12.27 dB
-259,200 MHz | -172,800 MHz 2,000 MHz 6.24624 GHz -54.11 dBm -52.36 dB -12.42 dB
-172,800 MHz -87.400 MHz 2,000 MHz 6.41732 GHz -38.78 dBm -37.03 dB -17.00 dB
-87.400 MHz | -86.400MHz | 2.000 MHz | 6.41764 GHz -38.58 dBm | -36.83dB  -17.66dB
86.400 MHz 87.400 MHz 2.000 MHz 6.59236 GHz -37.16 dBm -35.41dB -16.24 dB
87.400 MHz 172.800 MHz 2,000 MHz 6.59252 GHz -37.18 d&m -35.43dB -1542 dB
172.800 MHz 259.200 MHz 2,000 MHz 6.76352 GHz -54.17 dgm 52.41 dB -12.51 dB
259.200 MHz 400.000 MHz 2.000 MHz 6.76680 GHz -54.06 dém -52.31 dB -12.31 dB
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11BE160MIMO_Ant5_6665

Spectrum A

Ref Level 10.00 dBm Offset 16.06 dB Mode Sweep
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[® 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -1.28 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400,000 MHz | -264.960 MHz 2,000 MHz 6.39920 GHz -53.28 dBm -52.00 dB -12.00 dB
-264.960 MHz | -176.640 MHz 2,000 MHz 6.40088 GHz -53.23 dBm -51.95 dB -12.06 dB
-176.640 MHz -89.320 MHz 2,000 MHz 6.57556 GHz -40.78 dBm -39.50 dB -19.49 dB
-89.320MHz | -88.320MHz | 2.000 MHz | 6.57572 GHz -40.66 dBm | -39.37dB | -20.21dB
988.320 MHz 89.320 MHz 2.000 MHz 6.75428 GHz -39.18 dBm -37.90 dB -18.73 dB
89,320 MHz 176.640 MHz 2,000 MHz 6.75444 GHz -39.15 dam -37.87 dB -17.86 dB
176.640 MHz 264,960 MHz 2,000 MHz 6.92992 GHz -53.00 dém S51.71 dB -11.72 dB
264,960 MHz 400.000 MHz 2.000 MHz 6.93456 GHz -52.91 dBm -51.62 dB -11.62 dB
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Spectrum o
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CF 6.665 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -1.87 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400.000 MHz | -259.200 MHz 2,000 MHz 6.40536 GHz -53.02 dém 51.14dB -11.14dB
-259.200 MHz | -172,800 MHz 2,000 MHz 6.40584 GHz -53.11 dem 51.24 dB -11.24 dB
-172.800 MHz -87.400 MHz 2,000 MHz 6.57748 GHz -38.72 dBm B -16.84 dB
-87.400MHz | -86.400MHz | 2.000 MHz | 6.57764 GHz -38.58 dBm | B -17.54dB
86.400 MHz 87.400 MHz 2.000 MHz 6.75236 GHz -38.49 dBm -17.45dB
87.400 MHz 172.800 MHz 2,000 MHz 6.75252 GHz -38.84 dBm -16.96 dB
172.800 MHz 259.200 MHz 2,000 MHz 6.92392 GHz -54.12 dgm -12.20 dB
259.200 MHz 400.000 MHz 2.000 MHz 6.02496 GHz -53.96 dBm -12.09 dB
T
I )
Date 20:42:46
Sporton International Inc. (Kunshan) Page Number 1 A2-274 of A321

TEL : +86-512-57900158
FCC ID: IHDT56AQ7



sarans. FCC RF Test Report Report No. : FR420701G

11BE160MIMO_Ant5_6825

Spectrum A
Ref Level 10.00 dBm  Offset 15.90 dB Mode Sweep
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CF 6.825 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -1.33 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400,000 MHz | -260.160 MHz 2,000 MHz 6.56432 GHz -52.67 dBm -51.33dB -11.33dB
-260.160 MHz | -173.440 MHz 2,000 MHz 6.56536 GHz -52.79 dBm -51.45 dB -11.53 dB
-173.440 MHz -87.720 MHz 2,000 MHz 6.73716 GHz -37.87 dBm -36.54 dB -16.53 dB
-87.720MHz | -86.720MHz | 2.000 MHz | 6.73732 GHz -37.63 dBm | -3649dB  -17.33dB
86.720 MHz 87.720 MHz 2.000 MHz 6.91268 GHz -37.07 dBm -35.74 dB -16.57 dB
87.720 MHz 173.440 MHz 2,000 MHz 6.91284 GHz -36.86 dBm -35.52 dB -1551 dB
173.440 MHz 260,160 MHz 2,000 MHz 7.08504 GHz -51.70 dgém -50.37 dB -10.39 dB
260.160 MHz 400.000 MHz 2.000 MHz 7.14792 GHz -51.65 dém -50.32 dB -10.32 dB
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Spectrum Emission Mask Standard: None
Peak Power -2.27 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400,000 MHz | -261,120 MHz 2,000 MHz 6.55808 GHz -54.15 dBm -51.88 dB -11.88.dB |
-261,120 MHz | -174.080 MHz 2,000 MHz 6.56392 GHz -54.25 dBm -51.98 dB -11.99 dB
-174.080 MHz -88.040 MHz 2,000 MHz 6.66721 GHz -43.33 dBm -41.07 dB S8 dB |
-88.040MHz | -87.040MHz | 2.000 MHz | 6.73700 GHz -37.45 dBm | -35.18.dB | K
87.040 MHz 988.040 MHz 2.000 MHz 6.91300 GHz -39.55 dBm -37.28dB .
988.040 MHz 174.080 MHz 2,000 MHz 6.91332 GHz -39.72 dBm -37.45dB E
174,080 MHz 261,120 MHz 2,000 MHz 7.08608 GHz -56.67 dém 54.41 dB 5
261,120 MHz 400.000 MHz 2.000 MHz 7.08712 GHz -56.69 dBm -54.42 dB E
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11BE160MIMO_Ant5_6985

Spectrum A
Ref Level 10.00 dBm Offset 16.14 dB Mode Sweep
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[® 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -1.13 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400,000 MHz | -257.280 MHz 2,000 MHz 6.72584 GHz -53.35 dBm 52.22dB -12.22dB
-257.280 MHz | -171.520 MHz 2,000 MHz 6.72776 GHz -53.42 dBm -52.28 dB -12.29 dB
-171.520 MHz -86.760 MHz 2,000 MHz 6.89812 GHz -37.72 dBm -36.58 dB -16.57 dB
-86.760 MHz | -85.760MHz | 2.000 MHz | 6.89828 GHz -37.72 dBm | -36.50dB | -17.42dB
85.760 MHz 86.760 MHz 2.000 MHz 7.07172 GHz -34.66 dBm -33.53dB -14.36 dB
86.760 MHz 171.520 MHz 2,000 MHz 7.07180 GHz -34.79 dBm -33.66dB -13.65 dB
171.520 MHz 257.280 MHz 2,000 MHz 7.24216 GHz -51.44 dgm -50.31 dB -10.33 dB
257.280 MHz 400.000 MHz 2.000 MHz 7.24352 GHz -51.27 dém -50.14 dB -10.14 dB
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Spectrum Emission Mask Standard: None
Peak Power -1.54 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400.000 MHz | -255.840 MHz 2,000 MHz 6.72912 GHz -53.66 deém 52.12 dB -12.12dB
-255.840 MHz | -170.560 MHz 2,000 MHz 6.72936 GHz -53.79 dem -52.25 dB -12.28 dB |
-170.560 MHz -86.280 MHz 2,000 MHz 6.81896 GHz -43.72 dBm -42.18 db -14.61 dB
-86.280 MHz | -85.280MHz | 2.000 MHz | 6.89876 GHz -35.91dBm | -34.37dB -15.20dB
985.280 MHz 986.280 MHz 2.000 MHz 7.07124 GHz -35.55 dBm -34.01dB -14.84 dB
86.280 MHz 170.560 MHz 2,000 MHz 7.07132 GHz -35.52 dBm -3398dB -13.97 db
170.560 MHz 255.840 MHz 2,000 MHz 7.24064 GHz -55.18 dgém 52.63 dB -13.66 dB
255.840 MHz 400.000 MHz 2.000 MHz 7.24248 GHz -55.18 dém -52.63 dB -13.63 dB
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11BE320MIMO_Ant5_6105

Spectrum A
Ref Level 10.00 dBm Offset 15.57 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PARS
0 dBf==28: I
-10 dBém ‘
-20 dBm - =
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-30 dBm
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-60 dBm
-70 dBm
-80 dBm
CF 6.105 GHz 10001 pts Span 1.6 GHz
Spectrum Emission Mask Standard: None
Peak Power -0.33 dBm RBW 5.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-800.000 MHz | -505.920 MHz 5.000 MHz 5.33436 GHz -49.54 dBm -49.21 dB 9.21dB
-505.920 MHz | -337.280 MHz 5.000 MHz 5.59916 GHz -49.82 dBm -49.49 dB 950 dB |
-337.280 MHz | -169.640 MHz 5.000 MHz 5.76908 GHz -43.16 dBm -42.83 dB -14.90 dB
-169.640 MHz | -168.640 MHz | 5.000 MHz | 5.93544 GHz -37.99 dBm | -37.66dB  -10.33dB
168.640 MHz 169.640 MHz 5.000 MHz 6.27456 GHz -39.23 dBm -38.90 dB -20.57 dB
169.640 MHz 337.280 MHz 5.000 MHz 6.43948 GHz -45.22 dBm -44.89 dB -17.02 db
337.280 MHz 505.920 MHz 5.000 MHz 6.61084 GHz -50.25 dem -40.92 dB -0.93 dB
505.920 MHz 200.000 MHz 5.000 MHz 6.61116 GHz -50.24 dgm -40.91 dB -0.91 dB
JL —
Date: 25 L2024 20:56:00
11BE320MIMO_Ant4_6105
Spectrum o
Ref Level 10.00 dBm  Offset 15.55 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PARS
0 dBf==28:
IF
-10 dBém ‘
-20 dBm
" B
-30 dBm
40 dbm sl \"
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-60 dBm
-70 dBm
-80 dBm
CF 6.105 GHz 10001 pts Span 1.6 GHz
Spectrum Emission Mask Standard: None
Peak Power -0.32 dBm RBW 5.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-800.000 MHz | -505.920 MHz 5.000 MHz 5.59708 GHz -50.53 dBm -50.21 dB -10.21 dB
-505.920 MHz | -337.280 MHz 5.000 MHz 5.62636 GHz -46.39 dBm -46.07 dB -8.01dB
-337.280 MHz | -169.640 MHz 5.000 MHz 5.79054 GHz -41.53 dBm -41.20 dB -14.29 dB
-169.640 MHz | -168.640 MHz | 5.000 MHz | 5.93544 GHz -37.69 dBm | -37.37dB | -19.03dB
168.640 MHz 169.640 MHz 5.000 MHz 6.27456 GHz -39.14 dBm -38.82dB -20.48 dB
169.640 MHz 337.280 MHz 5.000 MHz 6.42026 GHz -44.53 dBm -44.20 dB -17.25dB
337.280 MHz 505.920 MHz 5.000 MHz 6.58348 GHz -48.64 dBm -48.32 dB -10.27 dB
505.920 MHz 200.000 MHz 5.000 MHz 6.61388 GHz -51.25 dém -50.92 dB -10.92 dB
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11BE320MIMO_Ant5_6265

Spectrum A

Ref Level 10.00 dBm Offset 15.82 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit heck PARS
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-70 dBm
-80 dBm
CF 6.265 GHz 10001 pts Span 1.6 GHz
Spectrum Emission Mask Standard: None
Peak Power -0.61dBm RBW 5.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-800.000 MHz | -507.840 MHz 5.000 MHz 5.75660 GHz -50.87 dBm -50.25 dB -10.25 dB
-507.840 MHz | -338,560 MHz 5.000 MHz 5.75724 GHz -50.84 dBm -50.23 dB -10.23 dB
-338,560 MHz | -170.280 MHz 5.000 MHz 5.93020 GHz -44.25 dBm -43.63 dB -15.81 dB
-170.280 MHz | -169.280 MHz | 5.000 MHz | 6.09480 GHz -38.28 dBm | -37.67dB -19.33dB
169.280 MHz 170.280 MHz 5.000 MHz 6.43520 GHz -40.31 dBm -39.70 dB -21.37 dB
170.280 MHz 338.560 MHz 5.000 MHz 6.58058 GHz -45.60 dBm -44.99 dB -18.08 dB
2338.560 MHz 507.840 MHz 5.000 MHz 6.77260 GHz -50.95 dém -50.34 dB -10.36 dB
507.840 MHz 200.000 MHz 5.000 MHz 6.77388 GHz -50.92 dém -50.31 dB -10.31 dB
7
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11BE320MIMO_Ant4_6265

Spectrum o
Ref Level 10.00 dBm  Offset 15.94 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PAES
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-70 dBm
-80 dBm
CF 6.265 GHz 10001 pts Span 1.6 GHz
Spectrum Emission Mask Standard: None
Peak Power -0.53 dBm RBW 5.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-800.000 MHz | -504.000 MHz 5.000 MHz 5.76028 GHz -50.12 deém -49.59 dB 9.59 dB
-504.000 MHz | -336.000 MHz 5.000 MHz 5.78268 GHz -46.31 dém -45.78 dB -7.33dB
-336.000 MHz | -169.000 MHz 5.000 MHz 5.95230 GHz -41.22 dBm -40.69 db -13.81dB
-169.000 MHz | -168.000MHz | 5.000 MHz | 6.09608 GHz -36.59 dBm | -17.72 dB
168.000 MHz 169.000 MHz 5.000 MHz 6.43392 GHz -37.49 dBm -18.63 dB
169.000 MHz 336,000 MHz 5.000 MHz 6.58107 GHz -44.29 dBm -16.72 dB
336,000 MHz 504.000 MHz 5.000 MHz 6.74252 GHz -46.87 dBm -8.23 dB
504,000 MHz 200.000 MHz 5.000 MHz 6.76908 GHz -50.75 dém -10.22 dB
T
I )
Date 20:59:06
Sporton International Inc. (Kunshan) Page Number 1 A2-278 of A321

TEL : +86-512-57900158
FCC ID: IHDT56AQ7



SPORTON LAB.

FCC RF Test Report

Report No. : FR420701G

11BE320MIMO_Ant5_6425

Spectrum A
Ref Level 10.00 dBm Offset 16.08 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PARS
0 dBf==28:
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-60 dBm
-70 dBm
-80 dBm
CF 6.425 GHz 10001 pts Span 1.6 GHz
Spectrum Emission Mask Standard: None
Peak Power -0.51dBm RBW 5.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-800.000 MHz | -510.720 MHz 5.000 MHz 5.91388 GHz -48.60 dBm -48.00 dB -8.09 dB
-510.720 MHz | -340.480 MHz 5.000 MHz 5.91500 GHz -48.59 dBm -48.08 dB -8.13 dB
-340.480 MHz | -171.240 MHz 5.000 MHz 6.10862 GHz -39.92 dBm -39.42 dB -12.56 dB |
-171.240MHz | -170.240MHz | 5.000 MHz | 6.25384 GHz -38.93 dBm | -38.43dB | K
170.240 MHz 171.240 MHz 5.000 MHz 6.59616 GHz -40.16 dBm -39.65 dB .
171.240 MHz 240,480 MHz 5.000 MHz 6.73706 GHz -42.99 dBm -42.48 dB A
240,480 MHz 510.720 MHz 5.000 MHz 6.93468 GHz -49.62 dBm -49.11 dB .
510.720 MHz 200.000 MHz 5.000 MHz 6.93580 GHz -49.66 dBm -40.15 dB .
7
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11BE320MIMO_Ant4_6425

21:01

Spectrum o
Ref Level 10.00 dBm Offset 16.09 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit heck PARS
0 dBf==28: I
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-70 dBm
-80 dBm
CF 6.425 GHz 10001 pts Span 1.6 GHz
Spectrum Emission Mask Standard: None
Peak Power -0.74 dBm RBW 5.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-800.000 MHz | -504.960 MHz 5.000 MHz 5.91948 GHz -49.23 dBm -48.49 dB 8.
-504.960 MHz | -336.640 MHz 5.000 MHz 5.94556 GHz -46.05 dBm -45.30 dB 7.
-336,640 MHz | -169.320 MHz 5.000 MHz 6.11086 GHz -40.60 dBm -39.86 dB :
-169.320 MHz | -168.320MHz | 5.000 MHz | 6.25576 GHz -36.90 dBm | -36.16.dB | E
168.320 MHz 169.320 MHz 5.000 MHz 6.59424 GHz -37.55 dBm -36.81dB E
169.320 MHz 336.640 MHz 5.000 MHz 6.73930 GHz -43.13 dBm -42.38 dB E
336.640 MHz 504.960 MHz 5.000 MHz 6.90460 GHz -47.80 dBm -47.06 dB E
504,960 MHz 200.000 MHz 5.000 MHz 6.93164 GHz -50.33 dém -40.59 dB E
— -—
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11BE320MIMO_Ant5_6585

Spectrum A
Ref Level 10.00 dBm Offset 16.11 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PARS
0 dBf=26 f \
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CF 6.585 GHz 10001 pts Span 1.6 GHz
Spectrum Emission Mask Standard: None
Peak Power -0.56 dBm RBW 5.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-800.000 MHz | -506,880 MHz 5.000 MHz 6.06828 GHz -48.14 dBm -47.58 dB -7.58dB
-506,880 MHz | -337.920 MHz 5.000 MHz 6.07836 GHz -48.16 dBm -47.60 dB -7.62 dB
-337.920 MHz | -169.960 MHz 5.000 MHz 6.24972 GHz -42.51 dBm -41.95 dB -14.08 dB
-169.960 MHz | -168.960 MHz = 5.000 MHz | 6.41512 GHz -38.78 dBm | -38.22dB | 88 dB
168.960 MHz 169.960 MHz 5.000 MHz 6.75488 GHz -37.88 dBm -37.32dB E
169.960 MHz 337.920 MHz 5.000 MHz 6.89834 GHz -42.42 dBm -41.86 dB [
337.920 MHz 506.880 MHz 5.000 MHz 7.00068 GHz -50.21 dgm -40.65 dB .
506.880 MHz 200.000 MHz 5.000 MHz 7.00196 GHz -50.18 dém -40.62 dB L
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11BE320MIMO_Ant4_6585

Spectrum o
Ref Level 10.00 dBm Offset 16.17 dB Mode Sweep
Count 100/100
[® 1Rm View
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-80 dBm
CF 6.585 GHz 10001 pts Span 1.6 GHz
Spectrum Emission Mask Standard: None
Peak Power -0.97 dBm RBW 5.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-800.000 MHz | -501,120 MHz 5.000 MHz 6.08332 GHz -49.30 dBm -48.32 dB -8.32dB
-501.120 MHz | -334.080 MHz 5.000 MHz 6.10812 GHz -45.77 dBm -44.80 dB 6.54 dB
-334.080 MHz | -168.040 MHz 5.000 MHz 6.26909 GHz -41.28 dBm -40.31 dB -13.19.dB
-168.040 MHz | -167.040MHz | 5.000 MHz | 6.41704 GHz -35.84 dBm | -34.87dB -16.53dB
167.040 MHz 168.040 MHz 5.000 MHz 6.75296 GHz -36.23 dBm -35.35dB -17.02 dB
168.040 MHz 334.080 MHz 5.000 MHz 6.89979 GHz -43.21 dBm -42.24 dB -15.17 dB
334,080 MHz 501,120 MHz 5.000 MHz 7.06540 GHz -49.09 dém -48.12 dB -0.61dB
501.120 MHz 200.000 MHz 5.000 MHz 7.08668 GHz -52.85 dém -51.88 dB -11.88 dB
7
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11BE320MIMO_Ant5_6745

Spectrum A
Ref Level 10.00 dBm Offset 15.76 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PARS
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-70 dBm
-80 dBm
CF 6.745 GHz 10001 pts Span 1.6 GHz
Spectrum Emission Mask Standard: None
Peak Power -0.44 dBm RBW 5.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-800.000 MHz | -506,880 MHz 5.000 MHz 6.22764 GHz -47.77 dBm -47.33 dB -7.33dB
-506,880 MHz | -337.920 MHz 5.000 MHz 6.23836 GHz -47.97 dBm -47.53 dB -7.55dB |
-337.920 MHz | -169.960 MHz 5.000 MHz 6.40828 GHz -43.23 dBm -42.80 dB -14.85dB |
-169.960 MHz | -168.960 MHz = 5.000 MHz | 6.57512 GHz -38.70 dBm | -38.26dB  -10.93dB
168.960 MHz 169.960 MHz 5.000 MHz 6.91488 GHz -37.33 dBm -36.89 dB .
169.960 MHz 337.920 MHz 5.000 MHz 7.06058 GHz -39.64 dBm -39.20 dB .
337.920 MHz 506.880 MHz 5.000 MHz 7.25116 GHz -46.68 dBm -46.25 dB :
506.880 MHz 200.000 MHz 5.000 MHz 7.25260 GHz -46.69 dBm -46.25 dB F
7 __
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11BE320MIMO_Ant4_6745

Spectrum o
Ref Level 10.00 dBm  Offset 15.90 dB Mode Sweep
Count 100/100
[® 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -1.09 dBm RBW 5.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-800.000 MHz | -501,120 MHz 5.000 MHz 6.23340 GHz -51.14 dBm -50.04 dB -10.04 dB
-501.120 MHz | -334.080 MHz 5.000 MHz 6.26364 GHz -47.60 dBm -46.51 dB -7.93dB
-334.080 MHz | -168.040 MHz 5.000 MHz 6.42673 GHz -43.32 dBm -42.22 dB -15.13 dB
-168.040 MHz | -167.040MHz | 5.000 MHz | 6.57704 GHz -37.77 dBm | -3668dB  -18.34dB
167.040 MHz 168.040 MHz 5.000 MHz 6.91296 GHz -37.80 dBm -36.71dB -18.37 dB
168.040 MHz 334.080 MHz 5.000 MHz 7.06251 GHz -44.26 dBm -43.16 dB -15.96 dB
334,080 MHz 501,120 MHz 5.000 MHz 7.22556 GHz -50.56 dém -40.47 dB -10.94 dB
501.120 MHz 200.000 MHz 5.000 MHz 7.24828 GHz -53.47 dém -52.37 dB -12.37 dB
7

G e

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: IHDT56AQ7

Page Number

: A2-281 of A321



SPORTON LAB.

FCC RF Test Report

Report No. : FR420701G

11BE320MIMO_Ant5_6905

Spectrum A
Ref Level 10.00 dBm Offset 16.56 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PARS
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CF 6.905 GHz 10001 pts Span 1.6 GHz
Spectrum Emission Mask Standard: None
Peak Power -0.64 dBm RBW 5.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-800.000 MHz | -508,800 MHz 5.000 MHz 6.39388 GHz -49.84 dBm -49.20 dB -9.20 dB
-508,800 MHz | -339.200 MHz 5.000 MHz 6.39628 GHz -49.84 dBm -49.20 dB -9.20dB |
-339.200 MHz | -170.600 MHz 5.000 MHz 6.58814 GHz -43.53 dBm -42.88 dB -15.94 dB
-170.600 MHz | -169.600 MHz | 5.000 MHz | 6.73448 GHz -38.35 dBm | -37.71dB | 37 dB
169.600 MHz 170.600 MHz 5.000 MHz 7.07552 GHz -35.63 dBm -34.99 dB [
170.600 MHz 339.200 MHz 5.000 MHz 7.21802 GHz -37.66 dBm -37.01dB .
339.200 MHz 508.800 MHz 5.000 MHz 7.41068 GHz -49.43 dém -48.78 dB A
508.800 MHz 200.000 MHz 5.000 MHz 7.41564 GHz -49.52 dBm -48.88 dB E
7 -—
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Spectrum o
Ref Level 10.00 dBm Offset 16.45 dB Mode Sweep
Count 100/100
[® 1Rm View
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CF 6.905 GHz 10001 pts Span 1.6 GHz
Spectrum Emission Mask Standard: None
Peak Power -1.40 dBm RBW 5.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-800.000 MHz | -504,000 MHz 5.000 MHz 6.39948 GHz -49.17 dBm -47.77 dB -7.77 dB
-504.000 MHz | -336.000 MHz 5.000 MHz 6.42380 GHz -46.40 dBm -45.00 dB 6.63 dB
-336,000 MHz | 169,000 MHz 5.000 MHz 6.56924 GHz -44.28 dBm -42.87 dB -14.88 dB |
-169.000 MHz | -168.000 MHz | 5.000 MHz | 6.73608 GHz -36.85 dBm | B -17.11dB
168.000 MHz 169.000 MHz 5.000 MHz 7.07392 GHz -35.37 dBm -15.63 dB
169.000 MHz 336,000 MHz 5.000 MHz 7.21850 GHz -40.74 dBm -1241dB
336,000 MHz 504.000 MHz 5.000 MHz 7.38268 GHz -49.51 dém -0.98 db
504,000 MHz 200.000 MHz 5.000 MHz 7.40908 GHz -52.72 dgm -11.32 dB
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<802.11be Single Partial RU>

Maximum power spectral density

Test Result
Test Ru Ru Result . EIRP Limit :
Mode Antenna | Freq(MHz) Size Index | [dBm/MHZz] Gain [dBm/MHZz] | [dBm/MHZz] verdict
26Tone | RUO -21.4 -7.00 -28.40 <-1.00 PASS
Ant5 5935 52Tone | RU37 -21.38 -7.00 -28.38 <-1.00 PASS
106Tone | RU53 -21.55 -7.00 -28.55 <-1.00 PASS
26Tone | RUO -21.47 -5.00 -26.47 <-1.00 PASS
Ant4 5935 52Tone | RU37 -21.39 -5.00 -26.39 <-1.00 PASS
106Tone | RU53 -21.49 -5.00 -26.49 <-1.00 PASS
26Tone | RUO -18.42 -2.93 -21.35 <-1.00 PASS
total 5935 52Tone | RU37 -18.37 -2.93 -21.30 <-1.00 PASS
106Tone | RU53 -18.51 -2.93 -21.44 <-1.00 PASS
26Tone | RUO -2.6 -7.00 -9.60 <-1.00 PASS
Ant5 5955 52Tone | RU37 -4.32 -7.00 -11.32 <-1.00 PASS
106Tone | RU53 -2.91 -7.00 -9.91 <-1.00 PASS
26Tone | RUO -2.4 -5.00 -7.40 <-1.00 PASS
Ant4 5955 52Tone | RU37 -3.76 -5.00 -8.76 <-1.00 PASS
106Tone | RU53 -2.32 -5.00 -7.32 <-1.00 PASS
11BE20MIMO 26Tone | RUO 0.51 -2.93 -2.42 <-1.00 PASS
total 5955 52Tone | RU37 -1.02 -2.93 -3.95 <-1.00 PASS
106Tone | RU53 0.41 -2.93 -2.52 <-1.00 PASS
26Tone | RUO -2.08 -7.00 -9.08 <-1.00 PASS
Ant5 6435 52Tone | RU37 -3.62 -7.00 -10.62 <-1.00 PASS
106Tone | RU53 -1.14 -7.00 -8.14 <-1.00 PASS
26Tone | RUO -2.54 -6.00 -8.54 <-1.00 PASS
Ant4 6435 52Tone | RU37 -4.6 -6.00 -10.60 <-1.00 PASS
106Tone | RU53 -2.27 -6.00 -8.27 <-1.00 PASS
26Tone | RUO 0.71 -3.48 -2.77 <-1.00 PASS
total 6435 52Tone | RU37 -1.07 -3.48 -4.55 <-1.00 PASS
106Tone | RU53 1.34 -3.48 -2.14 <-1.00 PASS
26Tone | RUO -1.89 -7.00 -8.89 <-1.00 PASS
Ant5 6535 52Tone | RU37 -4.15 -7.00 -11.15 <-1.00 PASS
106Tone | RU53 -1.36 -7.00 -8.36 <-1.00 PASS
Ant4 6535 26Tone | RUO -2.45 -6.00 -8.45 <-1.00 PASS
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52Tone | RU37 -4.16 -6.00 -10.16 <-1.00 PASS
106Tone | RU53 -2.43 -6.00 -8.43 <-1.00 PASS
26Tone RUO 0.85 -3.48 -2.63 =-1.00 PASS
total 6535 52Tone | RU37 -1.14 -3.48 -4.62 =-1.00 PASS
106Tone | RU53 1.15 -3.48 -2.33 <-1.00 PASS
26Tone RU8 -2.6 -7.00 -9.60 =-1.00 PASS
Ant5 7095 52Tone | RU40 -5.33 -7.00 -12.33 =-1.00 PASS
106Tone | RU54 -1.96 -7.00 -8.96 <-1.00 PASS
26Tone RU8 -1.69 -6.00 -7.69 <-1.00 PASS
Ant4 7095 52Tone | RU40 -3.8 -6.00 -9.80 <-1.00 PASS
106Tone | RU54 -2.19 -6.00 -8.19 <-1.00 PASS
26Tone RU8 0.89 -3.48 -2.59 <-1.00 PASS
total 7095 52Tone | RU40 -1.49 -3.48 -4.97 <-1.00 PASS
106Tone | RU54 0.94 -3.48 -2.54 <-1.00 PASS
26Tone RU8 -20.63 -7 -27.63 <-1.00 PASS
Ant5 7115 52Tone | RU40 -20.54 -7 -27.54 <-1.00 PASS
106Tone | RU54 -21.68 -7 -28.68 <-1.00 PASS
26Tone RU8 -20 -6 -26.00 <-1.00 PASS
Ant4 7115 52Tone | RU40 -19.8 -6 -25.80 <-1.00 PASS
106Tone | RU54 -20.91 -6 -26.91 =-1.00 PASS
26Tone RUS8 -17.29 -3.48 -20.77 <-1.00 PASS
total 7115 52Tone | RU40 -17.14 -3.48 -20.62 <-1.00 PASS
106Tone | RU54 -18.27 -3.48 -21.75 <-1.00 PASS

Note: The Duty Cycle Factor and is compensated in the graph.
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